
+--------------------------------------------- COMPOSICION QUIMICA       ---------------------------------------------+
COLADA   ESPECIFICACION             C      Mn     P      S      Si     Cu     Cr     Ni     Mo     Alt    V      Cb     Ti
125384   ASTM A36/ASME SA36 ED10AD110.158  0.845  0.018  0.006  0.124  0.017  0.020  0.012  0.005  0.043  0.003  0.003  0.002
125385   ASTM A36/ASME SA36 ED10AD110.170  0.850  0.016  0.004  0.131  0.017  0.019  0.014  0.003  0.041  0.001  0.002  0.002
225142   ASTM A36/ASME SA36 ED10AD110.160  0.889  0.024  0.004  0.193  0.020  0.021  0.015  0.003  0.032  0.003  0.002  0.003
+--------------------------------------------- PRUEBAS AL PRODUCTO       ---------------------------------------------+
COLADA          PLANCHON        NO.PLACA        ESPESOR(Plg.)   L.ELASTICO      R.TENSION       %ELON.          T.ELONG.
125384          4030            71510171        0.7500          42.985(KSI)     66.447(KSI)     25(%)           8
125384          4060            71510181        0.7500          45.736(KSI)     66.792(KSI)     26(%)           8
125385          3130            71510141        0.7500          45.339(KSI)     66.570(KSI)     26(%)           8
125385          4090            71510311        0.7500          43.347(KSI)     66.717(KSI)     27(%)           8
225142          3100            71362521        0.8750          43.356(KSI)     68.832(KSI)     25(%)           8
225142          3110            71362471        0.8750          42.799(KSI)     68.747(KSI)     25(%)           8
225142          4020            71363701        1.2500          40.840(KSI)     65.354(KSI)     26(%)           8
225142          4060            71363711        1.2500          40.252(KSI)     67.721(KSI)     24(%)           8
COLADA          PLANCHON        NO.PLACA        NORMA
125384          4030            71510171        N/A
125384          4060            71510181        N/A
125385          3130            71510141        N/A
125385          4090            71510311        N/A
225142          3100            71362521        N/A
225142          3110            71362471        N/A
225142          4020            71363701        N/A
225142          4060            71363711        N/A
+--------------------------------------------- PRODUCTO EMBARCADO       ---------------------------------------------+
COLADA          PLANCHON        NO.PLACA        ESPESOR(Plg.)   ANCHO(Plg.)  LARGO(Plg.)     PEDIDO          PARTIDA      ENTREGA
125384          3040            71510381        0.7500          96.0000      240.0000        0000512100      000030       1001649137
125384          3040            71510382        0.7500          96.0000      240.0000        0000512100      000030       1001649137
125384          3120            71510361        0.7500          96.0000      240.0000        0000512100      000030       1001649137
125384          3120            71510362        0.7500          96.0000      240.0000        0000512100      000030       1001649137
125384          4010            71510351        0.7500          96.0000      240.0000        0000512100      000030       1001649137
125384          4010            71510352        0.7500          96.0000      240.0000        0000512100      000030       1001649137
125384          4020            71510341        0.7500          96.0000      240.0000        0000512100      000030       1001649137
125384          4020            71510342        0.7500          96.0000      240.0000        0000512100      000030       1001649137
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+--------------------------------------------- PRODUCTO EMBARCADO       ---------------------------------------------+
COLADA          PLANCHON        NO.PLACA        ESPESOR(Plg.)   ANCHO(Plg.)  LARGO(Plg.)     PEDIDO          PARTIDA      ENTREGA
125384          4100            71510321        0.7500          96.0000      240.0000        0000512100      000030       1001649137
125384          4100            71510322        0.7500          96.0000      240.0000        0000512100      000030       1001649137
125385          4090            71510311        0.7500          96.0000      240.0000        0000512100      000030       1001649137
125385          4090            71510312        0.7500          96.0000      240.0000        0000512100      000030       1001649137
225142          4010            71362542        0.8750          72.0000      240.0000        0000512100      000040       1001649137
COLADA          PLANCHON        NO.PLACA        PED.CLIENTE                    NOR.US.                        NORMA                          NORMA
125384          3040            71510381        13103                          N/A                            A-6                            N/A
125384          3040            71510382        13103                          N/A                            A-6                            N/A
125384          3120            71510361        13103                          N/A                            A-6                            N/A
125384          3120            71510362        13103                          N/A                            A-6                            N/A
125384          4010            71510351        13103                          N/A                            A-6                            N/A
125384          4010            71510352        13103                          N/A                            A-6                            N/A
125384          4020            71510341        13103                          N/A                            A-6                            N/A
125384          4020            71510342        13103                          N/A                            A-6                            N/A
125384          4100            71510321        13103                          N/A                            A-6                            N/A
125384          4100            71510322        13103                          N/A                            A-6                            N/A
125385          4090            71510311        13103                          N/A                            A-6                            N/A
125385          4090            71510312        13103                          N/A                            A-6                            N/A
225142          4010            71362542        13103                          N/A                            A-6                            N/A
+---------------------------------------------       FIN DE DATOS       ---------------------------------------------+
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